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Notice

I ARG T “WSIN L &7 R8s ST
This test report is invalid without the seal.

2v AMETE il WAL BT BTN,

< This test report is invalid without the signatures of the related persons.

3y AIRE R, B HENTR.
This test report is invalid if erased, altered or copied partially.

4 NERGERRW, MPREREZ A+ HHN A DR, R
2,
Any doubt should inform us within 15 days after receiving the test report.

5. ZFTCIOIGHE RIS FEA35 B B0 AR 2t LA B 5 3, B
ZE RO SR A7 3
The commissioned testing samples and commission information are provided by
the applicant. The results shown in the test report refer only to the sample(s) tested
unless otherwise stated. Identifying authenticity of the supplied samples and
information is out of our responsibility.
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This test report is printed on anti-counterfeiting paper. Its copy should have grid

shading.
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ECO-building Material Test Center is a testing organization of China Building
Material Test & Certification Group Co,. Ltd

AL B R T
bt (Address): JbXATHIMHIX & R4 E 1 2
No.1 Guanzhuang Dongli, Chaoyang District, Beijing 100024, P.R.China.
B4 (Post Code): 100024
Hi1E (Tel): (86-10) 51167913
ML (Web):  http://www.cte.ac.cn
HTHEAE (E-mail): Igh@ete.ac.cn
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